PHYSICIAN'S ORDERS



NAME: ROOM NO: (ADDRESS) HOSP. NO. PHYSICIAN

Another brand of drug identical in form and content may be dispensed unless checked.		
Dr. Alice Morgan - Post Operative Order Set (page 1 of 2)		
☐ Admit Inpatient ☐ Place in Observation Services ☐ Outpatient		
□ S/P Surgical Procedure		
Routine Recovery Care CCU post-op To floor post-op		
Vital Signs and I&O q 2 hours x 2; q hours x 2; then q 8 hours		
Daily Weight		
Diet: ☐ NPO ☐ Clear Liquids and advance as tolerated to regular ☐ Soft		
☐ Regular ☐ ADA appropriate carbohydrate ☐ Low Sodium		
☐ Cardiac ☐ Post OP T&A ☐ Edentulous		
☐ Pureed		
IV Fluids: □ D5¼ NS @cc/hr □ NS @cc/hr □ D5½ NS @cc/hr □ IV lock with flush q shift		
□ D5½ NS @cc/hr □ IV lock with flush q shift		
□ LR @cc/hr □ KVO		
□ D5 LR @cc/hr		
☐ JP drain: Record volume q 8 hours. Notify if not maintaining negative pressure. Strip drain tubing q 4 hours.		
☐ Foley to gravity		
Activity: ad lib Bed rest Up in chair		
☐ Elevate HOB ☐ 30° ☐ 45°		
☐ Turn, cough, deep breath q 2 hours x 48 hours while awake		
T-pump to		
☐ Bedside Humidifier		
□ SCD (if in hospital > 24 hours post op only if pharmacologic contraindication for VTE prophylaxis and is		
not a pediatric patient		
TED hose		
 Incentive Spirometry Protocol, and OSA screening and/or protocol as applicable. Notify Respiratory Therapy. Cardiac Monitor 		
☐ O ₂ Sat monitoring ☐ O ₂ @ 2 liters nasal cannula		
\square 28% F102 with open face mask with humidification \square via trach collar		
□ 32% F102 with open face mask with humidification □ via trach collar		
□ 40% F102 with open face mask with humidification □ via trach collar		
Suction tracheotomy tube q 1 hour x 2, q 2 hours x 2, and then PRN		
Labs now: Hgb & Hct Platelets BMP		
Labs in am: CBC CBC with auto Diff CBC with manual Diff		
CMP PT/PTT/INR Other Other		
MD Signature: Date & Time:		

Revised: 10/20/16 DO NOT USE: U IU QD QOD MS MSO4 MgSO4

Page 1 of 2

PHYSICIAN'S ORDERS



NAME: ROOM NO: (ADDRESS) HOSP. NO. PHYSICIAN

	Dr. Alice Morgan - Post Operative Order Set (page 2 of 2)
Medicat	ions:
	See medication reconciliation report
	See home medication form
	Toradol 30 mg IV q 6 hours PRN moderate 4-7 pain x 6 doses
	Phenergan □ 6.25 mg □ 12.5 mg □ 25 mg PR q 8 hours PRN nausea/vomiting
	Tylenol 650 mg Po/Supp q 4 hours PRN mild 1-3 pain or > 101°F or liquid dose for age
	Zofran 4 mg IV q 4 hours PRN nausea/vomiting
	Zofran ODT 4 mg Po q 4 hours PRN nausea
	Lortab Elixir 2.5 mg/5ml \square 2.5 mg moderate 4-7 pain \square 5 mg moderate 4-7 pain \square 7.5 mg severe
_	8-10 pain \square 10 mg severe 8-10 pain Po qid PRN
П	Tylenol with Codeine 30 mg 1 tab moderate 4-7 pain 2 tab severe 8-10 pain
_	□ q 4 hours □ q 6 hours Po PRN
П	Tylenol with Codeine Elixir 120 mg/12.5 mg/5 ml 3-6 YO 5 ml 7-17 YO 10 ml q 8 hours Po
_	PRN moderate 4-7 to severe 8-10 pain
	Morphine Sulfate □ 1 mg moderate 4-7 pain □ 2 mg severe 8-10 pain IV q 4 hours PRN pain if not
_	relieved by Lortab, Toradol, or Tylenol with Codeine
	Ofloxacin gtts 4 gtts AU bid AS bid AD bid for 3 5 days
	Lovenox 40 mg SubQ every 24 hours. Start at
	H2 Blocker drip PRN order set
	Pantoprazole 40 mg IV q am
	Rocephin 50 mg/Kg not to exceed 1 gm IV daily or 2 gm for BMI > 40
	Amoxil 400 mg/5 ml 5 ml 10 ml Po bid
	Augmentin 400 mg/5 ml
	Albuterol treatment □ 1.25 mg □ 2.5 mg □ q 4 hours □ bid PRN wheezing Duoneb treatment q 4 hours PRN wheezing
	Duoneo treatment q 4 nours FRIV wheezing
MD Si	gnature: Date & Time:

Revised: 10/20/16 DO NOT USE: U IU QD QOD MS MSO4 MgSO4

Page 2 of 2